
Carton Rack Base

Carton Rack Sides (2)

MAXIMUM LOAD 250 LBS !

1

4" Heavy Duty Caster (Optional)

Leveller (4)
2

3

4

5

Modular Work Centers
Lift Table (D-9006)

*Do not discard packaging material until all contents are located*

TM

Equipment & Supplies, Inc.

300 S. Lageschulte St.

Barrington, IL 60010

Phone: 847.382.1579 Fax: 847.382.1615

E-mail: info@dehnco.com

*Do not discard packaging material until all contents are located*

TM

Equipment & Supplies, Inc.

300 S. Lageschulte St.

Barrington, IL 60010

Phone: 847.382.1579 Fax: 847.382.1615

E-mail: info@dehnco.com

CALSTONE INC - 020107

Modular Work Centers
Multi-Tier Carton Rack (D-9062N)

CALSTONE INC - 020107

(Inspected by)

(Inspected by)

Free Leg Assembly

Connecting Rod

Back Panel

X Distance must
be the same on
both legs prior
to assembly.

Hex Bolt

Hex Nut

Table Front

Crank

Crank Leg
Assembly X

X

Component Parts:

1 - Table Top with Frame

2 - Crank Leg Assembly

1 - Back Panel

1 - Connecting Rod

1 - Crank Handle

8 - 5/16-18 x 2-1/4" Hex Bolts

8 - 5/16-18 x 2-1/4" Hex Nut and Washer

4 - #10-24 x 1/2 Machine Screws

NOTE: If hardware is missing, any 5/16-

18 x 2-1/4" or 2-1/2" long bolt, hex nut,

and lock washer can be used.

Lift Table Assembly:

1. Assembly crank leg assembly to table using

hex bolt and nuts, hand tighten only.

2. Insert connecting rod into gear box fitting on

crank leg, line up connecting rod with free leg

an carefully push leg assembly in to the table

channel. Crank may have to be turned to line

up with connecting rod.

3. Install hex bolt and nuts, hand tighten only.

4. Install back panel with 4 screws - #10-24 x

1/2.

5.Tighten all screws.

TURN HANDLE CLOCKWISE TO RAISE;

COUNTER-CLOCKWISE TO LOWER.

CAUTION: Do not force crank after the table

has reached the upper or lower limit.

Component Parts:

1 - Carton Rack Base

2 - Carton Rack Sides

4 - Wire Divider

4 - 1-1/2" Square Plastic Cap

8 - 1/2"-13 Hex Nut

16 - 1/2" Flat Washer

4 - 3/8"-16 Square Nut

4 - 3/8" Flat Washer

4 - 3/8"-16 Hex Bolt

4 - 3/8"-16 x 1-1/4 Leveller

4 - 4" Heavy Duty Caster (optional) 2-Swivel &

Lockable, 2-Rigid

Multi-Tier Carton Rack Assembly:

1. Install levellers or casters to base.

2. Install dividers to base:1/2"-13 Hex Nut (8),

1/2" Flat Washers (16).

3. Install hardware set to carton side: 3/8"-16

Hex Bolt (4), 3/8" Flat Washer (4), 3/8"-16 Square

Nut (4).

4. Place carton sides down to base extension

and tighten all screws.

5. Insert plastic caps to carton sides.

6 27


